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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60'0\1 | 15E RS§247-QP
15E RS5247-AVG
50.0
\ |
40.0
IL g M
snl{] 4 -IU 12
g
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : COD1-KS
Condition : 15F R55247-QP LISN-060105-LINE LINE
Project : (FZ) 202417
mode : Mode 1

: B63477060042286/863477060042294 #47
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark

MHz  dBuV dE ~ dEuV  dBuV dEB dE
1 0.179 52.66 -11.89 64.55 42.2 0.04 10.42 QF
2 0.179 33.36 -21.19 54.55 22.90 0.04 10.42 Average
3 0.242 49.33 -12.71 62.04 38.90 0.04 10.39 QP
4 0.242 30.03 -22.01 52.04 19.60 0.04 10.39 Average
5 0.209 41.21 -19.07 60.28 30.80 0.06 10.35 QF
& 0.209 25.61 -24.67 50.28 15.2 0.06 10.35 Average
7 0.375 34.83 -23.56 58.39 24.50 0.02 10.31 QP
8 0.376 22.53 —25.86 48.39 12.2 0.02 10.31 Average
9 6.988 35.41 -24.59 60.00 25.30 -0.14 10.25 QP
10 6.988 29.71 -20.29 50.00 19.60 -0.14 10.25 Average
11 8.323 35.89 -24.11 60.00 25.60 -0.15 10.44 QF
12 8.323 30.49 -19.51 50.00 20.20 -0.15 10.44 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZC75G
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15E R§§247-QP
50.0 | 15E RSS247-AVG
40.0
I 9 11
4 1
g
30.0 i IR
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E R§5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv a8  dBuv  dBuv i dE
1 0.174 45.97 -18.80 64.77 35.51 0.04 10.42 QF
2 0.174 31.67 -23.10 54.77 21.21 0.04 10.42 Average
3 0.226 42.92 -19.69 62.61 32.50 0.02 10.40 QP
4 0.226 26.72 -25.89 52.61 16.30 0.02 10.40 Average
5* 0.242 44.89 -17.15 62.04 34.50 0.00 10.39 QF
& 0.242 28.59 -23.45 52.04 18.20 0.00 10.39 Average
7 0.363 31.76 -26.89 58.65 21.50 -0.06 10.32 QF
8 0.363 23.56 -25.090 48.65 13.30 —0.06 10.32 Average
9 7.368 32.98 -27.02 60.00 22.80 -0.13 10.31 QP
10 7.368 26.38 —23.62 50.00 16.20 -0.13 10.31 Average
11 10.676 23.78 —26.22 60.00 23.20 -0.19 10.77 QF
12 10.676 28.18 -21.82 50.00 17.60 =-0.19 10.77 Average

Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZC75G

Page Number : B2 of B2




saronas. FCC RF Test Report
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Appendix C. Radiated Spurious Emission

Only the worst results of each operation modes are shown in the report.

UNII-1/2A/2C
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
* 5704 113.82 - - 101.03 34.52 10.33 | 32.06 119 257 P H
5704 107.47 - - 94.68 34.52 10.33 | 32.06 119 257 A H
802.11a
! 5727.56 64 -4.3 68.3 51.16 34.53 10.35 | 32.04 119 257 P H
CH 140
* 5698 109.69 - - 96.93 34.5 10.32 | 32.06 | 338 0 P \Y
5700MHz
5698 103.08 - - 90.32 34.5 10.32 | 32.06 | 338 0 A \%
5728.28 59.03 -9.27 68.3 46.19 34.53 10.35 | 32.04 | 338 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11400 45.64 -28.36 74 57.89 38.23 16.29 | 66.77 | 300 0 P H
802.11a
17098 53.71 -14.59 68.3 56.89 41.3 20.06 | 64.54 | 300 0 P H
CH 140
11400 45.47 -28.53 74 57.72 38.23 16.29 | 66.77 | 100 0 P Y,
5700MHz
17098 55.42 -12.88 68.3 58.6 41.3 20.06 | 64.54 | 100 0 P Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5698 114.3 - - 101.54 345 10.32 | 32.06 | 101 257 P H
802.11ax 5698 106.15 - - 93.39 34.5 10.32 | 32.06 | 101 257 A H
HE20 Full 5725.16 64.47 -3.83 68.3 51.63 34.53 10.35 | 32.04 | 101 257 P H
CH 140 5698 109.82 - - 97.06 34.5 10.32 | 32.06 | 395 | 359 P Y,
5700MHz 5698 102.42 - - 89.66 34.5 10.32 | 32.06 | 395 | 359 | A | V
5726.12 57.91 -10.39 68.3 45.07 34.53 10.35 | 32.04 | 395 | 359 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
WIFI 802.11ax HE20 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBupV/im)| (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
802.11ax 11400 45.2 -28.8 74 57.45 | 3823 | 16.29 | 66.77 | 300 | O P | H
HE20 Full
17087 56.57 -11.73 68.3 59.74 41.3 20.06 | 64.53 | 300 0 P H
CH 140
5700MHz 11400 4591 -28.09 74 58.16 38.23 16.29 | 66.77 | 100 0 P Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5109.92 51.88 -22.12 74 39.8 34.1 9.76 31.78 | 100 335 P H
5114.88 41.12 -12.88 54 29.04 34.1 9.76 31.78 | 100 335 A H
802.11ax
5170 99.5 - - 87.42 34.1 9.8 31.82 | 100 335 P H
HE20
5170 92.76 - - 80.68 34.1 9.8 31.82 | 100 335 A H
Partial 26/0
5133.28 51.56 -22.44 74 39.48 34.1 9.77 31.79 | 100 249 P \Y
CH 36
5115.52 41.22 -12.78 54 29.14 34.1 9.76 31.78 | 100 249 A \Y
5180MHz
5170 106.12 - - 94.04 34.1 9.8 31.82 | 100 249 P \Y
5170 98.17 - - 86.09 34.1 9.8 31.82 | 100 249 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5132.64 56.23 -17.77 74 44.15 34.1 9.77 31.79 | 176 339 P H
802.11ax 5100 42.9 -11.1 54 30.84 34.1 9.74 31.78 | 176 339 A H
HE20 5254 108.75 - - 96.46 34.3 9.86 31.87 | 176 339 P H
Partial 5254 99.09 - - 86.8 34.3 9.86 31.87 | 176 339 A H
52/37 5107.2 56.88 -17.12 74 44.8 34.1 9.76 31.78 | 323 236 P \%
CH 52 5100.16 43.15 | -10.85 54 31.09 34.1 974 | 31.78 | 323 | 236 | A | V
5260MHz 5254 111.64 - - 99.35 | 343 9.86 | 31.87 | 323 | 236 | P | V
5254 101.62 - - 89.33 34.3 9.86 3187 | 323 236 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5118.4 55.85 -18.15 74 43.78 34.1 9.76 31.79 100 309 P H
802.11ax 5103.84 42.88 | -11.12 54 3082 | 341 9.74 | 3178 | 100 | 309 | A | H
HE20 5254 107.03 - - 94.74 34.3 9.86 31.87 100 309 P H
Partial 5254 96.83 - - 84.54 34.3 9.86 31.87 | 100 | 309 A | H
106/53 5145.44 56.52 -17.48 74 44.45 34.1 9.78 31.81 100 244 P \%
CH 52 5100.16 4328 | -10.72 54 31.22 34.1 9.74 | 31.78 | 100 | 244 | A | V
5260MHz 5260 110.85 - . 98.48 | 3437 | 9.87 | 3187 | 100 | 244 | P | V
5260 102.24 - - 89.87 34.37 9.87 31.87 100 244 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5108.96 56.41 -17.59 74 44.33 34.1 9.76 31.78 | 100 230 P H
5144.96 44.9 9.1 54 32.83 34.1 9.78 31.81 | 100 230 A H
* 5314 110.73 - - 98.19 34.55 9.89 31.9 100 230 P H
5314 101.92 - - 89.38 34.55 9.89 31.9 100 230 A H
802.11ax 5352.1 62.17 -11.83 74 49.54 34.65 9.91 31.93 | 100 230 P H
HE40 Full ! 5350.9 50.93 -3.07 54 38.3 34.65 9.91 31.93 | 100 230 A H
CH 62 5108.96 54.58 -19.42 74 425 34.1 9.76 31.78 | 395 28 P \Y
5310MHz 5101.12 4358 | -10.42 54 31.52 34.1 9.74 | 3178 | 395 | 28 AV
* 5302 107.11 - - 94.62 34.5 9.89 31.9 395 28 P \Y
5302 98.33 - - 85.84 34.5 9.89 31.9 395 28 A \Y
5350.1 54.2 -19.8 74 41.57 34.65 9.91 3193 | 395 28 P \Y
5351.4 44.58 -9.42 54 31.95 34.65 9.91 31.93 | 395 28 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table | Peak | Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos | Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |(HIV)
802.11ax 10619 49.15 | -24.85 74 6287 | 37.64 | 1569 | 67.05 | 300 | O P | H
HE40 Full
10619 52.59 -21.41 74 66.31 37.64 15.69 67.05 331 24 P \%
CH 62
5310MHz 10619 43.21 -10.79 54 56.93 37.64 15.69 | 67.05 | 331 24 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ax HE8O0 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5148.8 59.65 -14.35 74 47.58 34.1 9.78 31.81 | 100 250 P H
! 5149.6 49.79 -4.21 54 37.72 34.1 9.78 31.81 | 100 250 A H
* 5206 106.05 - - 93.96 34.1 9.83 31.84 | 100 250 P H
5206 97.84 - - 85.75 34.1 9.83 31.84 | 100 250 A H
802.11ax 5371.92 53.97 -20.03 74 41.28 34.7 9.92 31.93 | 100 250 P H
HE80 Full 5351.22 43.78 -10.22 54 31.15 34.65 9.91 31.93 | 100 250 A H
CH 42 5108.96 55.48 -18.52 74 43.4 34.1 9.76 31.78 | 391 27 P \Y
5210MHz 5146.56 44.32 -9.68 54 32.25 34.1 9.78 | 31.81 | 391 | 27 AV
* 5206 103.1 - - 91.01 34.1 9.83 31.84 | 391 27 P \Y
5206 95.15 - - 83.06 34.1 9.83 3184 | 391 27 A \Y
5369.94 53.55 -20.45 74 40.86 34.7 9.92 3193 | 391 27 P \Y
5350.01 4291 -11.09 54 30.28 34.65 9.91 31.93 | 391 27 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
802.11ax
10432 47.82 -20.48 68.3 61.91 37.51 1551 | 67.11 | 300 0 P H
HES8O0 Full
CH 42
10432 49.56 -18.74 68.3 63.65 37.51 1551 | 67.11 100 0 P \Y
5210MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5119.2 57.78 -16.22 74 45.71 34.1 9.76 31.79 | 100 250 P H
5139.2 48.21 -5.79 54 36.13 34.1 9.77 31.79 | 100 250 A H
5218 104.08 - - 91.91 34.17 9.84 31.84 | 100 250 P H
5218 95.21 - - 83.04 34.17 9.84 31.84 | 100 250 A H
802.11ax 5356.4 60.15 -13.85 74 47.52 34.65 9.91 31.93 | 100 250 P H
HE160 Full 5357.1 50.27 -3.73 54 37.64 34.65 9.91 31.93 | 100 250 A H
CH 50 5133.12 55.86 -18.14 74 43.78 34.1 9.77 31.79 | 357 32 P \Y
5250MHz 5146.08 45.29 -8.71 54 33.22 34.1 9.78 | 3181 | 357 | 32 AV
5284 100.79 - - 88.36 34.43 9.88 31.88 | 357 32 P \Y
5284 91.26 - - 78.83 34.43 9.88 3188 | 357 32 A \Y
5385.9 55.28 -18.72 74 42.55 34.75 9.93 3195 | 357 32 P \Y
5383.9 45.49 -8.51 54 32.76 34.75 9.93 31.95 | 357 32 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
WIFI 802.11ax HE160 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
802.11ax
10498 45.63 -22.67 68.3 59.58 37.56 1558 | 67.09 | 300 0 P H
HE160 Full
CH 50
10531 49.79 -18.51 68.3 63.67 37.58 15.62 | 67.08 | 100 0 P \Y
5250MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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UNII-3
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
5824 113.35 - - 100.14 34.73 10.43 | 31.95 | 100 254 P H
5824 106.8 - - 93.59 34.73 10.43 | 31.95 | 100 254 A H
5850.8 61.01 -59.47 | 120.48 47.7 34.8 10.44 | 31.93 | 100 254 P H
5856.4 59.36 -51.15| 110.51 45.96 34.87 10.46 | 31.93 | 100 254 P H
5904.8 55.97 -27.24 83.21 42.36 35.07 10.51 | 31.97 | 100 254 P H
802.11a
5950 54.56 -13.74 68.3 40.84 35.2 10.53 | 32.01 | 100 254 P H
CH 165
5818 109.35 - - 96.22 34.67 1041 | 31.95 | 305 90 P \Y
5825MHz
5818 102.51 - - 89.38 34.67 1041 | 31.95 | 305 90 A \Y
5851.2 60.85 -58.71| 119.56 47.54 34.8 10.44 | 31.93 | 305 90 P \Y
5855.6 56.24 -54.49 | 110.73 42.84 34.87 10.46 | 31.93 | 305 90 P \Y
5896 54.4 -35.32 89.72 40.88 35 10.49 | 31.97 | 305 90 P \Y
5945.6 53.85 -14.45 68.3 40.13 35.2 10.53 | 32.01 | 305 90 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
11653 45.56 -28.44 74 57.22 38.43 16.46 | 66.55 | 300 0 P H
802.11a
17472 52.35 -15.95 68.3 55.33 41.3 20.32 64.6 300 0 P H
CH 165
11653 44.62 -29.38 74 56.28 38.43 16.46 | 66.55 | 100 0 P \Y
5825MHz
17483 58.23 -10.07 68.3 61.2 41.3 20.33 64.6 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ax HE20_Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |AVD.
CDD 6+18 (MHz) |(dBuV/im) (dB) |(dBuV/im) (dBuV)| (dB/m) | (dB) | (dB) | (cm) | (deg) (P/A)(H/V)
5830 115.86 - - 102.65 | 34.73 | 1043 | 3195 | 100 | 253 | P | H
5830 107.07 - - 93.86 | 34.73 | 1043 | 3195 | 100 | 253 | A | H
5850 64.81 |-57.49| 1223 51.5 34.8 10.44 | 3193 | 100 | 253 | P | H
5857.6 59.65 |-50.52| 110.17 | 46.25 | 34.87 | 1046 | 3193 | 100 | 253 | P | H
802.11ax 5880.4 5457 |-46.72| 101.29 | 41.12 | 3493 | 1047 | 31.95 | 100 | 253 | P | H
HE40 Full 5934 54.65 |-13.65| 68.3 40.99 | 35.13 | 1052 | 3199 | 100 | 253 | P | H
CH 165 5824 110.83 - - 97.62 | 34.73 | 1043 | 31.95 | 275 | 90 P |V
5825MHz 5824 102.01 - - 88.8 34.73 | 1043 | 31.95 | 275 | 90 AV
5850 59.4 -62.9 | 1223 46.09 34.8 10.44 | 3193 | 275 | 90 P |V
5856 56.71 |-53.91| 110.62 | 43.31 | 34.87 | 10.46 | 31.93 | 275 | 90 P |V
5890 5456 |-39.61| 94.17 41.04 35 10.49 | 31.97 | 275 | 90 P |V
5976.4 55.22 |-13.08| 68.3 41.36 | 35.33 | 10.56 | 32.03 | 275 | 90 P |V
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
WIFI 802.11ax HE20_Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 6+18 (MHz) |(dBuV/im)| (dB) |(dBuVim)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HN)
802.11ax 11653 4552 |-28.48 74 57.18 | 38.43 | 16.46 | 66.55 | 300 0 P | H
HE20 Full 17483 55.54 |-12.76| 68.3 58.51 41.3 | 20.33 | 64.6 | 300 0 P | H
CH 165 11653 44.8 -29.2 74 56.46 | 38.43 | 16.46 | 66.55 | 100 0 P |V
5825MHz 17472 62.68 | -5.62 68.3 65.03 | 42.16 | 20.32 | 64.83 | 100 0 P |V
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
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WIFI 802.11ax HE20_Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A) (H/V)
5836 109.31 - - 96.08 34.73 10.43 | 31.93 101 73 P H
5836 98.95 - - 85.72 34.73 10.43 | 31.93 101 73 A H
5851.2 54.98 -64.58 | 119.56 41.67 34.8 10.44 | 31.93 101 73 P H
5867.2 56.1 -51.38 | 107.48 42.72 34.87 10.46 | 31.95 101 73 P H
802.11ax
5888.4 56.36 -38.99 95.35 42.84 35 10.49 | 31.97 101 73 P H
HE20
5984.4 56.03 -12.27 68.3 42.17 35.33 10.56 | 32.03 101 73 P H
Partial 26/8
5836 112.83 - - 99.6 34.73 10.43 | 31.93 109 96 P \%
CH 165
5836 101.84 - - 88.61 34.73 10.43 | 31.93 109 96 A \%
5825MHz
5851.2 54.8 -64.76 | 119.56 41.49 34.8 10.44 | 31.93 109 96 P Y,
5870.8 56.51 -49.96 | 106.47 43.06 34.93 10.47 | 31.95 109 96 P \%
5889.2 56.98 -37.78 94.76 43.46 35 10.49 | 31.97 109 96 P \%
5974.8 56.33 -11.97 68.3 42.47 35.33 10.56 | 32.03 109 96 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ax HE20_Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5830 109.69 - - 96.48 34.73 10.43 | 31.95 | 300 67 P H
5830 99.21 - - 86 34.73 10.43 | 31.95 | 300 67 A | H
5853.6 54.76 -59.33 114.09 41.36 34.87 10.46 31.93 300 67 P H
802.11ax 5870.4 55.51 -51.08 | 106.59 42.13 34.87 10.46 | 31.95 | 300 67 P H
HE20 5903.6 55.93 -28.17 84.1 42.41 35 10.49 31.97 300 67 P H
Partial 5943.6 57.07 -11.23 68.3 43.35 35.2 10.53 | 32.01 | 300 67 P H
52/40 5830 112.62 - - 99.41 34.73 10.43 31.95 109 280 P \%
CH 165 5830 103.32 - - 90.11 | 3473 | 1043 | 3195 | 109 | 280 | A | V
5825MHz 5850 5443 |-67.87| 1223 | 41.12 | 348 | 1044 | 3193 | 109 | 280 | P | V
5858.4 55.36 -54.59 | 109.95 41.98 34.87 10.46 31.95 109 280 P \%
5922.4 55.96 -14.26 70.22 42.3 35.13 1052 | 31.99 | 109 | 280 P |V
5986 55.89 -12.41 68.3 42.05 35.33 10.56 32.05 109 280 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C11 of C23

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZC75G




SPORTON LAB.

FCC RF Test Report

Report No. : FR202410E

WIFI 802.11ax HE20_Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5830 110.64 - - 97.43 34.73 10.43 31.95 114 70 P H
5830 102.53 - - 89.32 34.73 10.43 | 3195 | 114 70 A | H
5850.4 60.62 -60.77 | 121.39 47.31 34.8 10.44 31.93 114 70 P H
802.11ax 5872.4 541 |-51.93| 106.03 | 40.65 | 34.93 | 1047 | 3195 | 114 | 70 | P | H
HE20 5889.6 53.92 -40.54 94.46 40.4 35 10.49 31.97 114 70 P H
Partial 5959.2 54.91 -13.39 68.3 41.1 35.27 10.55 32.01 114 70 P H
106/54 5830 112.09 - - 98.88 34.73 10.43 31.95 102 278 P \%
CH 165 5830 104.48 - - 9127 | 3473 | 1043 | 3195 | 102 | 278 | A | V
5825MHz 5854.4 53.75 |-5852| 11227 | 40.35 | 34.87 | 10.46 | 31.93 | 102 | 278 | P | V
5873.2 54.98 -50.82 105.8 41.53 34.93 10.47 31.95 102 278 P \%
5918.8 54.55 -18.32 72.87 40.96 35.07 1051 | 31.99 | 102 | 278 P |V
5980 55.53 -12.77 68.3 41.67 35.33 10.56 32.03 102 278 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C12 of C23

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZC75G




saranis. FCC RF Test Report

Report No. : FR202410E

WIFI 802.11ax HE40_Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/im)| (dB) [(dBuV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) (P/A)|(H/V)
5648 54.14 -14.16 68.3 41.4 34.56 10.28 321 100 264 P H
5677.2 54.43 -34.04 88.47 41.69 34.52 10.3 32.08 100 264 P H
5708.8 54.9 -52.87 | 107.77 42.09 34.52 10.33 32.04 100 264 P H
5720.2 53.72 -57.64 111.36 40.88 34.53 10.35 32.04 100 264 P H
5800 111.73 - - 98.7 34.6 10.4 31.97 100 264 P H
5800 102.52 - - 89.49 34.6 104 31.97 | 100 | 264 A H
5851.6 58.23 -60.42 118.65 44.92 34.8 10.44 31.93 100 264 P H
5864.8 55.14 -53.01 | 108.15 41.76 34.87 10.46 31.95 100 264 P H
802.11ax 5891.2 54.84 |-38.44| 93.28 41.32 35 10.49 | 31.97 | 100 | 264 | P | H
HE40 Full 5974.4 55.6 -12.7 68.3 41.74 35.33 10.56 32.03 100 264 P H
CH 159 5649.6 53.12 -15.18 68.3 40.39 34.54 10.29 321 342 0 P \Y
5795MHz 5698.4 53.75 |-50.37 | 104.12 | 40.99 34.5 10.32 | 32.06 | 342 0 P |V
5700.4 52.8 -52.61 | 105.41 40.04 345 10.32 | 32.06 | 342 0 P \Y
5720 52.27 -58.63 110.9 39.43 34.53 10.35 | 32.04 | 342 0 P \Y
5794 105.58 - - 92.55 34.6 10.4 31.97 342 0 P \%
5794 98.43 - - 85.4 34.6 10.4 31.97 342 0 A \%
5852.4 54.12 -62.71 116.83 40.81 34.8 10.44 31.93 342 0 P \Y,
5860.4 53.37 -56.02 | 109.39 39.99 34.87 10.46 | 31.95 | 342 0 P Y,
5876.8 55.84 -48.12 | 103.96 42.39 34.93 10.47 | 31.95 | 342 0 P \Y
5942.4 54.17 -14.13 68.3 40.45 35.2 10.53 32.01 342 0 P \%
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C13 of C23

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZC75G




saronas. FCC RF Test Report

Report No. : FR202410E

WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)

802.11ax
11587 44.85 -29.15 74 56.7 38.37 16.41 | 66.63 | 300 0 P H
HE40 Full
CH 159
11587 44.38 -29.62 74 56.23 38.37 16.41 | 66.63 | 100 0 P \Y
5795MHz
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZC75G

Page Number

: C14 of C23




SPORTON LAB.

FCC RF Test Report

Report No. : FR202410E

WIFI 802.11ax HE80_Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(HV)
5643.6 54.09 -14.21 68.3 41.35 34.56 10.28 321 100 | 255 P H
5700 59.59 -45.71 105.3 46.83 345 10.32 | 32.06 | 100 | 255 P H
5719.2 61.52 -49.16 110.68 48.68 34.53 10.35 32.04 100 255 P H
5722 61.65 -53.81 | 115.46 48.81 34.53 10.35 | 32.04 | 100 | 255 P H
5770 107.77 - - 94.79 34.58 10.39 31.99 100 255 P H
5770 99.48 - - 86.5 34.58 10.39 | 31.99 | 100 | 255 A H
5850 59.25 -63.05 122.3 45.94 34.8 10.44 31.93 100 255 P H
5858.4 57.5 -52.45| 109.95 44.12 34.87 10.46 31.95 100 255 P H
802.11ax 5906.8 54.86 -26.87 81.73 41.25 35.07 1051 | 31.97 | 100 | 255 P H
HES8O Full 5926.8 54.77 -13.53 68.3 41.11 35.13 10.52 31.99 100 255 P H
CH 155 5637.6 53.48 -14.82 68.3 40.74 34.56 10.28 321 348 0 P \Y
5775MHz 5669.2 53.08 |-29.47| 8255 40.34 | 34.52 10.3 | 32.08 | 348 0 P |V
5702 54.54 -51.32 | 105.86 41.75 34.52 10.33 32.06 348 0 P \%
5722 54.86 -60.6 115.46 42.02 34.53 10.35 32.04 348 0 P \%
5782 102.73 - - 89.73 34.58 10.39 31.97 348 0 P \%
5782 94.38 - - 81.38 34.58 10.39 | 31.97 | 348 0 A |V
5852.8 53.62 -62.3 115.92 40.31 34.8 10.44 | 31.93 | 348 0 P \%
5862 53.9 -55.04 | 108.94 40.52 34.87 10.46 | 31.95 | 348 0 P Y,
5914.4 53.55 -22.57 76.12 39.96 35.07 1051 | 31.99 | 348 0 P \
5978.4 54.02 -14.28 68.3 40.16 35.33 10.56 32.03 348 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C15 of C23

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZC75G




SPORTON LAB.

FCC RF Test Report

Report No. : FR202410E

WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
802.11ax
11554 45.33 -28.67 74 57.26 38.35 16.39 | 66.67 | 300 0 P H
HES8O Full
CH 155
11554 44.93 -29.07 74 56.86 38.35 16.39 | 66.67 | 100 0 P \%
5775MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C16 of C23

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZC75G




saranis. FCC RF Test Report

Report No. : FR202410E

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

CDD 6+18 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
45.52 27.06 |-12.94 40 42.89 16.13 0.96 | 32.92 - - P H
107.6 23.06 |[-20.44 43.5 37.32 17.09 1.53 | 32.88 - - P H
178.41 23.77 |-19.73 43.5 38.86 15.93 1.95 | 32.97 - - P H
244.37 26.06 |[-19.94 46 38.92 18.15 2.09 331 - - P H
261.83 25.83 |-20.17 46 37.99 18.69 2.2 33.05 - - P H

802.11ax
731.31 29.17 |-16.83 46 32.28 25.6 4,03 | 32.74 - - P H

HE20 Full

L 37.76 32.6 -7.4 40 44,14 20.4 0.82 | 32.76 - - P V
47.46 33.69 -6.31 40 50.27 154 0.97 | 32.95 - - P \%
90.14 27.42 |-16.08 43.5 43.58 15.1 1.34 32.6 - - P \%
104.69 25.18 |-18.32 43.5 39.43 17.13 1.51 | 32.89 - - P \%
216.24 26.9 -19.1 46 41.43 16.48 2.09 33.1 - - P \%
566.41 30.83 |-15.17 46 35.03 25.03 3.34 | 32.57 - - P V
1. No other spurious found.
Remark T
2. All results are PASS against limit line.
Sporton International Inc. (Kunshan) Page Number . C17 of C23

TEL:
1 +86-512-57900958

FAX

+86-512-57900158

FCC ID: 2AFZZC75G




saronas. FCC RF Test Report

Report No. : FR202410E

<Co-location mode>

WIFI 802.11ax HE40 Full + BLE + GSM850

2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2499.22 54.19 -19.81 74 4751 32.5 6.75 3257 | 131 292 P H
* 2487.7 45.58 -8.42 54 38.97 325 6.75 32.64 | 131 292 A H
2480 99.17 - - 92.65 3243 6.73 3264 | 131 292 P H
BLE
2480 96.96 - - 90.44 32.43 6.73 32.64 | 131 292 A H
CH 39
* 2497.36 54.49 -19.51 74 47.81 32.5 6.75 32.57 | 370 17 P \Y
2480MHz
* 2490.46 45.55 -8.45 54 38.94 32.5 6.75 32.64 | 370 17 A \Y
2480 93.58 - - 87.06 32.43 6.73 32.64 | 370 17 P \Y
2480 91.37 - - 84.85 3243 6.73 32.64 | 370 17 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)
BLE Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
4965 41.41 -32.59 74 59.41 34.1 9.61 61.71 | 300 0 P H
BLE
7440 42.98 -31.02 74 57.57 35.7 11.78 | 62.07 | 300 0 P H
CH 39
4965 41.82 -32.18 74 59.82 34.1 9.61 61.71 | 100 0 P \Y
2480MHz
7440 43.19 -30.81 74 57.78 35.7 11.78 | 62.07 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C18 of C23

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZC75G




saronas. FCC RF Test Report

Report No. : FR202410E

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5114.24 54.95 -19.05 74 42.87 34.1 9.76 31.78 | 100 220 P H
5116.32 44.07 -9.93 54 31.99 34.1 9.76 31.78 | 100 220 A H
* 5308 108.11 - - 95.62 34.5 9.89 31.9 100 220 P H
5308 100.64 - - 88.15 34.5 9.89 31.9 100 220 A H
802.11ax 5350.9 58.98 -15.02 74 46.35 34.65 9.91 31.93 | 100 220 P H
HE40 Full ! 5352.3 49.48 -4.52 54 36.85 34.65 9.91 31.93 | 100 220 A H
CH 62 5138.4 53.44 -20.56 74 41.36 34.1 9.77 31.79 | 334 15 P \Y
5310MHz 5100.64 435 -10.5 54 31.44 34.1 9.74 | 3178 | 334 | 15 | A |V
* 5314 103.67 - - 91.13 34.55 9.89 31.9 334 15 P \Y
5314 95.67 - - 83.13 34.55 9.89 31.9 334 15 A \Y
5354 53.75 -20.25 74 41.12 34.65 9.91 3193 | 334 15 P \Y
5352.3 44.07 -9.93 54 31.44 34.65 9.91 31.93 | 334 15 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table | Peak | Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos | Avg.
CDD 6+18 (MHz) (dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |(HIV)
802.11ax
10619 46.65 -27.35 74 56.21 37.77 14.31 61.64 300 0 P H
HE40 Full
CH 62
10619 49.32 -24.68 74 58.88 37.77 1431 | 61.64 | 100 0 P \Y
5310MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C19 of C23

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZC75G




saronas. FCC RF Test Report

Report No. : FR202410E

WIFI 802.11ax HE40 Full + WIFI 802.11ax HE20 Full + GSM850

<Co-location mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 7+16 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
* 2486.02 61.83 -12.17 74 55.31 32.43 6.73 32.64 | 165 | 100 P H
* 2483.5 48.51 -5.49 54 41.99 32.43 6.73 32.64 165 100 A H
802.11ax 2456 110.52 - - 104.16 | 32.37 6.7 3271 | 165 | 100 | P | H
HEZ20 Full ! 2458 100.8 - - 94.44 32.37 6.7 32.71 165 100 A H
CH11 * 2487.16 59.08 -14.92 74 52.56 32.43 6.73 32.64 372 72 P \%
2462MHz | * 2485.72 46.16 -7.84 54 39.64 | 3243 6.73 | 32.64 | 372 | 72 AV
2456 109.7 - - 103.34 32.37 6.7 32.71 372 72 P \%
2458 100.03 - - 93.67 32.37 6.7 32.71 372 72 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 7+16 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
802.11ax 4920 41.85 -32.15 74 59.3 34.1 9.58 61.13 | 300 0 P H
HE20 Full 7380 44.23 -29.77 74 57.68 35.7 11.71 60.86 300 0 P H
CH 11 4920 41.93 -32.07 74 59.38 34.1 9.58 61.13 100 0 P \%
2462MHz 7380 4411 | -29.89 74 57.56 35.7 11.71 | 60.86 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C20 of C23

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZC75G




saronas. FCC RF Test Report

Report No. : FR202410E

UNII-2A 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 6+18 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5138.4 53.71 -20.29 74 41.63 34.1 9.77 31.79 | 100 119 P H
5105.6 43.7 -10.3 54 31.62 34.1 9.76 31.78 | 100 119 A H
* 5302 107.28 - - 94.79 34.5 9.89 31.9 100 119 P H
5302 99.01 - - 86.52 34.5 9.89 31.9 100 119 A H
802.11ax 5351.7 63.59 -10.41 74 50.96 34.65 9.91 31.93 | 100 119 P H
HE40 Full ! 5352.5 50.89 -3.11 54 38.26 34.65 9.91 31.93 | 100 119 A H
CH 62 5145.6 54.34 -19.66 74 42.27 34.1 9.78 3181 | 334 17 P \%
5310MHz 5100 435 -10.5 54 31.44 34.1 9.74 | 3178 | 334 | 17 A |V
* 5296 104.6 - - 92.09 34.5 9.89 31.88 | 334 17 P \Y
5296 96.75 - - 84.24 34.5 9.89 31.88 | 334 17 A \%
5355.2 55.68 -18.32 74 43.05 34.65 9.91 3193 | 334 17 P \%
5353.9 45.39 -8.61 54 32.76 34.65 9.91 3193 | 334 17 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
UNII-2A 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |[Preamp | Ant | Table | Peak | Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos | Avg.
CDD 6+18 (MHz) (dBpV/im )| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |(H/V)
802.11ax
10619 45.5 -28.5 74 55.06 37.77 14.31 | 61.64 | 300 0 P H
HE40 Full
CH 62
10619 49.2 -24.8 74 58.76 37.77 14.31 | 61.64 | 100 0 P \Y,
5310MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C21 of C23

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZC75G




saronas. FCC RF Test Report Report No. : FR202410E

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is not under limit 6dB.

P/A | Peak or Average

H/V | Horizontal or Vertical

Sporton International Inc. (Kunshan) Page Number . C22 of C23
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZC75G




saronas. FCC RF Test Report

Report No. : FR202410E

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

CDD 6+18 (MHz)  |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HIV)
802.11b 2390 55.45 | -18.55| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:
1. Level(dBpV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBpV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Duty Cycle Plots

VBW
Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) ;
Setting
6+18 802.11a 98.99 - - 10Hz
6+18 802.11ax HE20 100 - - 10Hz
6+18 802.11ax HE40 100 - - 10Hz
6+18 802.11ax HES8O 99.13 - - 10Hz
6+18 802.11ax HE160 99.32 - - 10Hz
802.11a
Spectrum [@
Ref Level 23.50 dBm Offset 7.50 dB & RBW 10 MHz
lo Att 30 dB @ SWT Sms  YBW 10 MHz
SGL
@ 1Pk Max
20 dBm D3[1] 0.04 dB
“l»'é“‘e"a'“?hrm L e L L L T .Jﬁ,.]uw,..‘m,«,m el b ﬁl‘h‘;\h‘?},?‘é‘mﬁ;
B25.26 ps
0 dBm
-10 defn
-20 defn
-30 dBm
-40 dBm
-50 dem
-60 dBm
-70 dém
CF 5.18 GHz 1000 pts 500.0 ps/
Marker
Type | Ref \ Trc | X-value | Y-wvalue | Function | Function Result |
M1 1 325.26 ps 11,22 dBm
p2| M1 1 2.,08996 ms 0.76 dB
D3| M1 1 2.11118 ms 0.04 dB
TT ] Ready NRRRRNRES y
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802.11ax HE20
Spectrum

&
v
Ref Level 23.50 dBm Offset 7.50 dB @ RBW 10 MHz

| Att 30 dB @ SWT 20 ms
SGL

@ 1Pk Max

¥YBW 10 MHz

20 dBm

WWWWWWW prostiigninss i up il ot bttt ol o,

0dem

-10 dBm

-20 dBm

-30 dBm

-40 dgm

-50 dBm

-60 dém

-70 dem

CF 5.18 GHz 1000 pts 2.0 ms/
—
il ) Ready BRRHRRRRD

¥4

802.11ax HE40
Spectrum

-3
v
Ref Level 23.50 dBm Offset 7.50 dB @ RBW 10 MHz

[ Att 30 dB & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max
20 dBm

WUMWW-WWWWWMWWHAWwW%

T,

0dem

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 dém

-60 dBm

-70 dem

CF 5.19 GHz 1000 pts 2.0 ms/
—
il ) Ready BRRHRHRRD

¥4
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802.11ax HES80

Spectrum u{?‘

Ref Level 23.50 dBm Offset 7.50 dB @ RBW 10 MHz

| Att 30 dB & SWT 5ms ¥YBW 10 MHz
SGL

@ 1Pk Max
20 dBm

D3[1] 0.19 dB
1.71672 ms

T e e T LT e e T w5 .

1r
0 dBm -

-10 dém

-20 dém

-30 dém

-40 dem

-50 dBm

-60 dém

-70 dém

CF 5.21 GHz 1000 pts 500.0 ps/
Marker

Type | Ref | Trc | X-value | v-value |
ML T 121121 ms | 3,00 dém |

Dz2| M1 1 1.7017 ms 1.75 dB
D3 ™M1 1 1.71672 ms 0.19 dB

Function | Function Result |

)y T Ready | WARMARALD Wl

802.11ax HE160

Spectrum “%;"
Ref Level 23.50 dBm Offset 7.50 dB & RBW 10 MHz
= Att 30 dB & SWT 5ms vYBW 10 MHz
SGL
@ 1Pk Max
20 dem D3[1] -0.06 dB
2.14410 ms
10 dBm M1[1] 1.31 dBm
A 2
WJ«M g bl g b dni AR Pt ot b iyl st o b
0 dBm
-10 dém
-20 dBm:
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.25 GHz 1000 pts 500.0 ps/
Marker
Type | Ref ‘ Trc | X-value | Y-value | Function Function Result |
M1 1 410.35 ps 1,31 dém |
D2, M1 1 2,12961 ms 2.86 dB |
D3 M1 1 2.1441 ms -0.06 dB
—
Jil ] Ready NHRRRRNRY p
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